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TEST REPORT DECLARATION

Applicant . Zhejiang Xingyu Mechanical & Electrical Technology Co., Ltd.
Address : No.23 Wuijin Ave,Tongqin,Wuyi County,Jinhua City,Zhejiang Province,China
Manufacturer . Zhejiang Xingyu Mechanical & Electrical Technology Co., Ltd.
Address . No.23 Wujin Ave, Tonggin,Wuyi County,Jinhua City,Zhejiang Province,China

EUT Descripton  : PORTABLE POWER STATION
Model No. . XGH360/XGH720/XGH1000

Trademark - N/A

Measurement Standard Used:
FCC CFR Title 47 Part 15 Subpart C Section 15.209

This device described above has been tested by PTC, and the test results show that the equipment under test

(EUT) is in compliance with the FCC requirements. And it is applicable only to the tested sample identified in
the report.

This report shall not be reproduced except in full, without the written approval of PTC, this

document may be altered or revised by PTC, personal only, and shall be noted in the revision of the
document.

Test Engineer:

1 o
[Ler |0

Leo Yang / Engineer

o4\

Chris Du / Manager

Technical Manager:
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1. Test Result Summary

Requirement CFR 47 Section Result

AC PoweEr Li.ne. Conducted §15.207 PASS
mission

Spurious Emission §15.209(a)(f) PASS

Occupied Bandwidth §15.215 (c) PASS

Antenna requirement §15.203 PASS

Note:
1. PASS: Test item meets the requirement.
2. Fail: Test item does not meet the requirement.
3. N/A: Test case does not apply to the test object.
4. The test result judgment is decided by the limit of test standard.
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2. General Information
2.1. Description of Device (EUT)

EUT Name

Model No.

DIFF.

Trademark

Power supply

Operation frequency

Modulation

Antenna Type

Connector cable loss

Software version
Hardware version

PORTABLE POWER STATION
XGH360/XGH720/XGH1000

The product size and battery capacity is different, the wireless
charging module is the same, by prescan, the model XGH720 test
data is worse, and the worse result is reported.

N/A

Input: AC100-120V,50/60Hz,1.2A Max
Output:
Wireless output: 5V=1A 9V=1.12A 9V=1.66A

115~200KHz

MSK

Coil Antenna, Maximum Gain is 0dBi(This value is supplied
by applicant).
0.5dB (This value is supplied by applicant).

V1.2
V1.0
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2.2. Accessories of Device (EUT)

Accessories1

Manufacturer

Model

| — | — | —

Ratings

2.3. Tested Supporting System Details

_ . Certification
No. Description Manufacturer Model Serial Number or SDOC
1 Adapter -- -- -- --

2 Load - - - -

2.4. Block Diagram of connection between EUT and simulators

Load

EUT Adapter  |E==p=== AC 120V/60Hz

2.5. Description of Test Modes

Channel F“?ﬂl:_;;r)‘cy
1 132
2.6. Test Conditions
ltems Required Actual
Temperature range: 15-35C 24°C
Humidity range: 25-75% 56%
Pressure range: 86-106kPa 98kPa
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2.7. Test Facility

Precise Testing & Certification Co., Ltd.

Building 1, No. 6, Tongxin Road, Dongcheng Street, Dongguan, Guangdong, China
FCC Registration Number: 790290

A2LA Certificate No.: 4408.01

IC Registration Number: 12191A-1

2.8. Measurement Uncertainty

(95% confidence levels, k=2)

ltem MU Remark
Uncertainty for Conducted Emission Test 3.4dB

Uncertainty for Radiation Emission test in 3m chamber 2.8dB Polarize: V
(below 30MHz) 2.9dB Polarize: H
Uncertainty for Radiation Emission test in 3m chamber 3.8dB Polarize: V
(30MHz to 1GHz) 3.9dB Polarize: H
Uncertainty for Radiation Emission test in 3m chamber 4.54dB Polarize: H
(1GHz to 25GHz) 4.56dB Polarize: V

Uncertainty for radio frequency 5.4x108

Uncertainty for conducted RF Power 0.37dB




Page 8 of 32 Report No.: PTC20080200341E-FCO01
2.9. Test Equipment List
RF Conducted Test
Na!me of Manufacturer Model Serial No. Characteristics |Calibration Due
Equipment
M;(G Signal Agilent N9020A MY56070279 | 10HZ-30GHZ 1 A0 21 2021
nalyzer
Coaxial Cable CDS 79254 46107086 10Hz-30GHz | Aug. 21, 2021
Radiated Emissions Test
Na.me of Manufacturer Model Serial No. Characteristics | Calibration Due
Equipment
EMI Test Receiver | Rohde&Schwarz ESCI 101417 9KHz-3GHz Aug. 21, 2021
Loop Antenna Schwarzbeck FMZB 1519 012 9KHz -30MHz | A,g. 21, 2021
Bilog Antenna SCHWARZBECK | VULB9160 9160-3355 25MHz-2GHz Aug. 21, 2021
Preamplifier (low | gopwWARZBECK | BBV 9475 | 9745-0013 IMHz-1GHz | pug. 21, 2021
frequency)
Cable Schwarzbeck PLF-100 549489 9KHz-3GHz Aug. 21, 2021
Spectrum Analyzer Agilent E4407B MY45109572 | 9KHz-40GHz Aug. 21, 2021
Horn Antenna SCHWARZBECK 9120D 9120D-1246 1GHz-18GHz Aug. 21, 2021
Power Amplifier LUNAR EM LNA1G18-40 | J10100000081 | 1GHz-26.5GHz |  Aug. 21, 2021
Cable H+S CBL-26 N/A 1GHz-26.5GHz |  Aug. 21, 2021
Conducted Emissions Test
Name of Equipment Manufacturer Model Serial No. Characteristics | Calibration Due
EMI Test Receiver Rohde&Schwarz ESCI 101417 9KHz-3GHz Aug. 21, 2021
A”',‘:'l‘;'tf‘l:/ c':"rs'“s Rohde&Schwarz | L2-16B | 000WX31025 | 9KHz-300MHz | Aug. 21,2021
A”iﬂga (')V'rl":““s Rohde&Schwarz | ENV216 101342 9KHZ-300MHz | Aug. 21, 2021
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Software Information

Test Item Software Name Manufacturer Version
RE e3 Emtek e3/1.0.0.0

CE e3 Emtek e3/1.0.0.0
RF-CE MTS 8310 MW V2.0.0.0




3.1.

3.1.1. Test Specification

Conducted Emission
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3. Test Results and Measurement Data

Test Requirement:

FCC Part15 C Section 15.207

Test Method:

ANSI C63.10:2013

Frequency Range:

150 kHz to 30 MHz

Receiver setup:

RBW=9 kHz, VBW=30 kHz, Sweep time=auto

Frequency range Limit (dBuV)
(MHz) Quasi-peak Average
Limits: 0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50
Reference Plane
40cm 80cm
AC power
E.U.T Adapter
Test Setup: EMI
Receiver
Test table/Insulation plane
Remark
EUT Equipment Under Test
LISN Line impedence Stabilization Nefwork
Tast table height=0 8m
Test Mode: Transmitting Mode

Test Procedure:

1. The E.U.T is connected to an adapter through a line
impedance stabilization network (L.I.S.N.). This
provides a 50o0hm/50uH coupling impedance for the
measuring equipment.

2. The peripheral devices are also connected to the main
power through a LISN that provides a 500hm/50uH|
coupling impedance with 50ohm termination. (Please
refer to the block diagram of the test setup and|
photographs).

3. Both sides of A.C. line are checked for maximum|
conducted interference. In order to find the maximum
emission, the relative positions of equipment and all off
the interface cables must be changed according to
ANSI C63.10: 2013 on conducted measurement.

Test Result:

PASS
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3.1.2. Test data

Please refer to following diagram for individual

Test Mode : Full Load(15W), Half Load(7.5W), Empty Load
Test Results : PASS
Note: The test results are listed in next pages.

All test modes has been tested, this report only reflected the worst mode.

If the limits for the measurement with the average detector are met when usinga
receiver with a peak detector, the test unit shall be deemed to meet both limits
and the measurement with the average detector and quasi-peak detector need
not be carried out.

If the limits for the measurement with the average detector are met when using a
receiver with a quasi-peak detector, the test unit shall be deemed to meet both
limits and the measurement with the average detector need not be carried out.
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EUT Description | PORTABLE POWER STATION Model No. | XGH720
Temperature 24°C Humidity 56%
Pol Line Test mode | Full Load(15W)
Test Voltage AC 120V/60Hz
100y —
a0
80
70 i
= \ | FCC PART15C QP
CC PART15C AV
50 \\ = [ ,lp"r
40
LA 1
| || 8 L1 Y] f
- [\ | Bk dadall :I| :'t' My
20 o A A pa LR o L i = in 3 i ' 'é || | |
RN M A | L A | I
10 L 1 I W !!| .'l | e ! ‘j;..r;l: "“Ai.- ; 1 ['Jr *-L W I ‘I T f
$36 2 5 1 2 5 10 20 30
Cable AMBMN Receiver Emission Cher
MNo. Freq Loss  Factor Reading Lewvel Lirnit Limit Femark
biHz dB dB dBuv dBuY  dBuV dB
1. 1.021 046 9.6 29.4% 3952 46.00 648 Average
Z 1.021 046 9.6 32.26 42.33 56.00 -1367 cP
3. 1.527 0.47 967 2319 33.27 46.00 -12.73 Average
4 1.627 047 951 3457 4469 5600 -11.31 cP
B 2.040 047 961 29.70 39.75 46.00 622 Average
B, 2.040 0.47 961 31.30 41.38 B6.00  -14B2 aorF
7. 3.058 047 953 28.08 38.18 4500  -7.82 Average
g 3.068 047 963 32.73 42.83 56.00 -13.17 cF
9. 6121 0.53 9.71 3250 42 74 50.00 -7.26 Average
10. 6121 053 9.7 27 4551 G000 -1449 QP
11. 10.733 066 977 34.86 45.19 500D 481 Average
T2 10.733 0.b6 977 3762 47 .95 B0.00  -12.08 P
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| Pol | Neutral
100
a0
80
i x | I FCC PART15C QP
o \\ - - |||n PART15C AV
40 l 1 i
A Pl L LAY T A
I i ) ' [ ]
201 | rq I |' NG h _ '
10 | i ¥ L ./III h /| 't'l h” J‘EIJ}'&- " Jﬁl’b L‘\ ’H j* :
035 2 5 1 2 5 10 20 30
Cable AMMN Becerer Emission Over
M, Freq Loss  Factor Reading Lewvel Limnit Limit Femark
kMHz dB dB dBuy dBuy  dBuv dB
1 0.767 045 964 18.49 £8.58 46.00 1742 Average
2. 0.767 045 954 3.0 4110 .00 -14.90 QP
3 1.276 046 964 20.21 30.31 46.00 -15.69 Average
4 1.276 046 964 32.39 42.49 56.00 -1351 QP
b 2.040 047 9564 2950 39.61 46.00  -6.39 Average
b. 2.040 047 9564 3280 43.01 56.00 -12.99 QP
7. 2.809 047  9ER 23.05 3318 46.00 1282 Average
g 2.509 047 966 34.36 44,49 56.00  -11.51 (0] =
g B.386 054 974 2615 3643 50,00 1357 Average
10. b.386 054 974 35.08 4534 BO.OD  -146B QF
11. 11.250 056 982 21.90 j2.28 5000 1772 Awverage
12. 11.250 066 982 36.71 47.09 BOOD 1291 aF
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3.2. Radiated Spurious Emission Measurement

3.2.1. Test Specification

Test Requirement: FCC Part15 C Section 15.209
Test Method: ANSI C63.10: 2013
Frequency Range: 9 kHz to 25 GHz
Measurement Distance: 3m
Antenna Polarization: Horizontal & Vertical
Operation mode: Refer to item 4.1
Frequency Detector RBW VBW Remark
9kHz- 150kHz | Quasi-peak | 200Hz 1kHz Quasi-peak Value
150kHz- Quasi-peak 9kHz 30kHz | Quasi-peak Value
Receiver Setup: 30MHz
30MHz-1GHz | Quasi-peak | 100KHz | 300KHz | Quasi-peak Value
Ab 1GH Peak 1MHz 3MHz Peak Value
ove z Peak 1MHz 10Hz Average Value
Frequenc Field Strength Measurement
9 y (microvolts/meter) Distance (meters)
0.009-0.490 2400/F(KHz) 300
0.490-1.705 24000/F(KHz) 30
1.705-30 30 30
30-88 100 3
88-216 150 3
Limit: 216-960 200 3
Above 960 500 3
Field Strength | Vieasurement
Frequency . Distance Detector
(microvolts/meter)
(meters)
Ab 1GH 500 3 Average
ove Thriz 5000 3 Peak
For radiated emissions below 30MHz
Distance =3m
Computer [~
Pre -Amplifier |
Test setup:
:
h &— Turn table
\ 0.8my
=1 Receiver
1
| Ground Plane
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30MHz to 1GHz

Antenna Tower

ceeep 3m <J ........ { Search

|~ Antenna

4m /
RF Test
'? —_ 1 Receiver
: N i [
v . L I
Tuin 08m | Im
Table A tOA I=]=|
i FE D [i]=]
|

: i [ 1
WL ey

TeSt setup: Ground Plane
Above 1GHz

Ry

<]

=

_- ELT Harn Antenna Antenna Tower |

AE | 1 i

BT FAVAVAVAVAYAR — P

Nrﬁ_-’u:r | ICU[I'I[U”EI’

1. For the radiated emission test below 1GHz:
The EUT was placed on a turntable with 0.8 meter
above ground. The EUT was set 3 meters from the
interference receiving antenna, which was mounted
on the top of a variable height antenna tower. The
EUT was arranged to its worst case and then tune
the antenna tower (from 1 m to 4 m) and turntable
(from O degree to 360 degrees) to find the maximum
reading. A pre-amp and a high PASS filter are used
for the test in order to get better signal level.
For the radiated emission test above 1GHz:
Place the measurement antenna on a turntable with
1.5 meter above ground, which is away from each
area of the EUT determined to be a source of
emissions at the specified measurement distance,
while keeping the measurement antenna aimed at
the source of emissions at each frequency of
significant emissions, with polarization oriented for
maximum response. The measurement antenna
may have to be higher or lower than the EUT,
depending on the radiation pattern of the emission
and staying aimed at the emission source for
receiving the maximum signal. The final
measurement antenna elevation shall be that which

Test Procedure:
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maximizes the emissions. The measurement
antenna elevation for maximum emissions shall be
restricted to a range of heights of from 1 mto4 m
above the ground or reference ground plane.

2. Corrected Reading: Antenna Factor + Cable Loss +
Read Level - Preamp Factor = Level

3. For measurement below 1GHz, If the emission level
of the EUT measured by the peak detector is 3 dB
lower than the applicable limit, the peak emission
level will be reported. Otherwise, the emission
measurement will be repeated using the quasi-peak
detector and reported.

4. Use the following spectrum analyzer settings:
(1) Span shall wide enough to fully capture the

emission being measured;

(2) Set RBW=100 kHz for f < 1 GHz; VBW =RBW,
Sweep = auto; Detector function = peak; Trace =
max hold;

(3) Set RBW =1 MHz, VBW=3MHz forf 1 GHz
for peak measurement.

For average measurement: VBW = 10 Hz, when

duty cycle is no less than 98 percent. VBW = 1/T,

when duty cycle is less than 98 percent where T is
the minimum transmission duration over which the
transmitter is on and is transmitting at its maximum
power control level for the tested mode of operation.

Test mode:

Refer to section 4.1 for details

Test results:

PASS
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Please refer to following diagram for individual

Report No.: PTC20080200341E-FCO01

Frequency

: 9KHz~30MHz
Range
Test Mode : TX: 132KHz, Full Load (15W)
Test Results . PASS

Note:

1. The test results are listed in next pages.

2. This mode is worst case mode, so this report only reflected the worst mode.

3. If the limits for the measurement with the average detector are met when using
a receiver with a peak detector, the test unit shall be deemed to meet both limits
and the measurement with the quasi-peak detector need not be carried out.

130.0 dBu¥/m

120

110

100

90

80

70

60

50

40

30

20
10.0

FCC 15C Radiation Below 1GHz

M argin -6 dB

peak

0.009

0.200

[MHz)

5.000

30.000

i, Frequency | Reading | Factor Level Limit |Margin E—
(MHz) (dBuV) | (dB/m) |(dBuV/m)|(dBuV/m)| (dB)
1 0.0785 24 37 20.60 44 97 109.71 |-64.74 | peak
2 0.1374 38.13 20.11 58.24 104.84 |-46.60| peak
3 0.2309 18.11 2017 38.28 100.34 |-62.06| peak
4 0.5868 15:51 20.38 35.89 7224 |-36.35| peak
o * 1.3979 12.14 20.50 32.64 64.72 |-32.08| peak
6 2.8312 9.40 20.25 29.65 69.50 |-39.85| peak
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Frequency . 30MHz~1000MHz
Range

Test Mode : Full Load(15W)
Test Results . PASS

Note: 1. The test results are listed in next pages.

2. All test modes has been tested, this report only reflected the worst mode.
3. If the limits for the measurement with the average detector are met when using
a receiver with a peak detector, the test unit shall be deemed to meet both limits
and the measurement with the quasi-peak detector need not be carried out.

Frequency

Range Above 1GHz

EUT / Test Date : /
M/N / Temperature /
Test Engineer / Humidity : /
Test Mode /

Test Results : N/A

1. The highest frequency of the internal sources of the EUT is less than 108 MHz,
Note: the measurement shall only be made up to 1 GHz. So the frequency rang above
1GHz radiation test not applicable.
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30MHz-1GHz
EUT Description | PORTABLE POWER STATION Model No. XGH720
Temperature 24°C Humidity 56%
Pol Vertical Test mode Full Load(15W)
Test Voltage AC 120V/60Hz
Q== e e
70
60
FCC PART15C

50 oaf
10

530 50 100 200 500 1000

Cable ANT Receiver Preamp Emission Ower
Mo, Freq Loss  Factor Reading Factor  Lewvel Lirmit Limit Hemark
MHz db dB/m  dBuv dB dBu¥/m dBu¥/m dB

1. 46 830 1.97 12.22 499 29492 3418 40.00 -h B2 arF

2 84.702 2.99 872 53.05 29.97 3479 40.00 -5.21 QP

3. 90.220 3.09 9.20 54.79 ¢9.986 37.10 43.50 -6.40 QP

g 176888 425 12.74 42.09 30.03 £9.05 4350 -14.4% QaF

5. 202.100 4.48 11.07 4593 30.05 31.43 4350 1207 aF

b 261975 493 12 68 3995 30.23 27.33 4600 -1867 QP
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| Pol | Horizontal |
Qo= v m ey
70
60
FCC PART15C
[
40 | T
k
30 |
20
10
I]ZiI] 50 100 200 500 1000
Cable ANT Receiver Preamp Emission Ower
MNo. Freg Loss Factor Reading Factor Level Lirnit Lirnit Femark
MHz db dB/m  dBuv db dBuvfm dBuV/m dB

1 47 492 193 1220 38.83 2992 2310 40.00  -16.90 aP

2 90.220 3.09 9.20 47 46 29.96 29.77 4350 1373 apP

3. 144.335 390 1348 38.70 30.02 26.06 4350 -17.44 aF

4. 201.393 447 1105  46.38 30.04 32.46 4350 -11.04 QP

B 271.325 499 1287 43.24 30.25 30.79 46.00 -15.21 apP

b 414722 572 1514 39.28 30.73 29.41 46.00  -16.59 aP
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Test Requirement:

FCC Part15 C Section 15.215(c)

Test Method:

ANSI C63.10: 2013

Limit:

N/A

Test Procedure:

1. According to the follow Test-setup, keep the relative
position between the artificial antenna and the EUT.

2. Set to the maximum power setting and enable the
EUT transmit continuously.

3. Use the following spectrum analyzer settings for
20dB Bandwidth measurement.
Span = approximately 2 to 3 times the 20 dB
bandwidth, centered on a hopping channel; RBW=
1% of the 20 dB bandwidth; VBW=RBW; Sweep =

auto; Detector function = peak; Trace = max hold.
4. Measure and record the results in the test report.

Test setup: elet 1 O
Spectrum Analyzer EUT
Test Mode: Refer to section 4.1 for details

Test results:

PASS
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3.3.1. Test data

Report No.: PTC20080200341E-FCO01

Frequency(kHz) ngg\?vigtﬁc&wz) Limit (kHz) Conclusion
132 8.112 PASS

Test plots as follows:

Agilent Spectrum Analyzer - Occupied BW

0 RL RF 500  AC SEMSEINT ALIGH AUTO

Center Freq: 132.000 kHz
» - Trig:Free Run Avg|Hold: 10110
#Atten: 20 dB

Center Freq 132.000 kHz

#IFGain:Low

Ref 30.00 dBm

#VBW 10 kHz

Occupied Bandwidth Total Power

6.904 kHz
-148 Hz
8.112 kHz

OBW Power
x dB

Transmit Freq Error
x dB Bandwidth

MSG STATUS |

Radio Std: Mone

Radio Device: BTS

Span 20 kHz|
Sweep 2.733 ms|

10.3 dBm

99.00 %
-20.00 dB

Frequency

Center Freq
132.000 kHz
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4. Antenna Requirement
4.1 Test Standard and Requirement

Test Standard FCC Part15 Section 15.203

An intentional radiator shall be designed to ensure that no antenna other than that
furnished by the responsible party shall be used with the device. The use of a
permanently attached antenna or of an antenna that uses a unique coupling to the
intentional radiator, the manufacturer may design the unit so that a broken antenna can
be replaced by the user, but the use of a standard antenna jack or electrical connector
is prohibited.

Requirement

4.2 Antenna Connected Construction

The antenna is a Inductive loop coil Antenna which permanently attached, and the best case gain of the
antenna is 0 dBi. It complies with the standard requirement.

R s
e |

0S5\

ot

oF I T
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5. Photos of test setup

Radiated Emission
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Conducted Emission
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6.Photographs of EUT




Page 27 of 32 Report No.: PTC20080200341E-FCO01

mEE o EEEEEEE .y
(LR N N NN NN

I ! 0 \
o et llon 1213 144016 17 18 &m:‘ ER )
FREREE o e TA TR N TR N FL ER MR TR FR W R ER T




Page 28 of 32 Report No.: PTC20080200341E-FCO01

1213 14 4916 17 15 1940 91 29 98 9 D o W ‘
TEFEFR TR MR R T R T TR T T T EL TR TR TR R MR FR TR TR




Page 29 of 32 Report No.: PTC20080200341E-FCO01

T
\ W T R AN

\w

ey
e =T
20 2 ‘): WU AR N , '\‘\ S




Report No.: PTC20080200341E-FCO01

Page 30 of 32

% YU

¥
Y

(R

1

:\nuulgl
——

i\

=
a7
-
“m
o
o]
nf
sl
-
o=
S

.___m_____
,mw@

i ¥ 6

|

& 1

v
!

EEEwn
gwmzm;%

vy




Page 31 of 32

F'Q‘eort No.: PTC20080200341E-FCO01




Page 32 of 32 Report No.: PTC20080200341E-FCO01

t

1 G
ten £
(1] II‘IIHIIIHIIHIINI\Illﬁﬁu
S/N 14 BV52BOE 042

! -‘p‘[\
16 1718 1AV 21 32 38 4 U
R R




Page 33 of 32 Report No.: PTC20080200341E-FCO01




	1.Test Result Summary
	2.2.Accessories of Device (EUT)
	2.3.Tested Supporting System Details
	2.4.Block Diagram of connection between EUT and simula
	2.5.Description of Test Modes
	2.6.Test Conditions
	2.7.Test Facility
	2.8.Measurement Uncertainty
	2.9.Test Equipment List

	3.Test Results and Measurement Data
	3.1.Conducted Emission
	3.1.1.Test Specification

	3.2.Radiated Spurious Emission Measurement
	3.3.Test Specification
	3.3.1.Test data


	 4. Antenna Requirement
	4.1  Test Standard and Requirement
	4.2  Antenna Connected Construction

	5. Photos of test setup

